SH125 Tensile

TEST REPORT
No. : SUIN1807006515ML
Date : Jul 30, 2018
Page: 1of 3
CUSTOMER NAME: LEADER HARDWARE(KUNSAN)CO.,LTD
ADDRESS: 9327 WHEATLANDS RD SANTEE CA 92071
Sample Name © 3-1/2"PIPE HANGER- DUCTILE IRON
Product Specification : SH125
Product or Lot No. ;. PO#17831stk cn
Manufacturer : LEADER HARDWARE(KUN SHAN) CO., LTD.
Buyer :  JENSEN SWING PRODUCTS
Material and Mark : STEEL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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Test Required : Tensile Test
Date of Receipt : Jul 23, 2018
Testing Start Date : Jul 23,2018
Testing End Date ¢ Jul 30,2018
Test result(s) :  For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Suzhou Branch

Trskn L

Trista li
Authorized signatory
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Tensile Test:
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Test Method: Per client’s requirement

Step 1. Fix the sample on the test equipment, please see the test photos;
Step 2. Drawing at the certain rate untit the sample was broken;

Step 3. Check the location of fracture and record the force.

Test Resuli(s):

Sample

Broken force (Ibf) Location of fracture

1#

6004.9 See photos
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Before test

During test After test
- The test was performed by SGS other internal laboratory.

- The test report was published by SGS-CSTC SuZhou Branch.
- Part/all of the test methods are not in CMA accredited scope, the test report shall only be used for
client scientific research, teaching, internal quality control, product research and development, etc.

and just for client internal reference.
dededkedededek ok End of report********
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